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Test Report

Test Report No.:28010001

Issue Date :     07/03/22(DD/MM/YY)

Date(s) of testing                :     25/02/22 to 07/03/22

Sample Receive Date        :     25/02/22

Client Information:
Supplier No.                          :     50068

Client Company Name :     ANHUI ANLI MATERIAL TECHNOLOGY CO.,LTD

Contact Address :     DEVELOPMENT AREA of TAOHUA  INDUSTRIAL 

ZONE ,ECONOMY&TECHNOLIGY DEVELOPMENT 

AREA,HEFEI,ANHUI,CHINA 230093

Client Contact Person :     Hu Zhaoyang

IKEA Contacts Person          :     Jasen Xiang

The following information is provided by the applicant and who is responsible for its authenticity:
Article No.                             :     /

Article Name :     /

Article Production Date :     /

Material Producer :     /

Material Description :     Ecological Leather

Material Batch Number/Production Date : /

Test Type :     Verifying Test

Identification Code                :     /

Treatment :  Non-FR Treated

Requirement :  Level 1

Gloss in TED :  /

Thickness in TED :  /

Article colour name :  blue

Care Label                             :     /

Sample Description            :     Ecological Leather(surface)

Additional Information         :     /

  Layer Information:
  

Information By Lab           :     /
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  Test Item:                                                                                                                               Rating

1 . IOS-MAT-0079, Maintainability Pass

Remark:
“Inconclusive”: combined with the expanded uncertainty, unable to rate the result due to the result both in and out of the limit.
 “/”: unable to rate the result due to no limit offered or test result is N.A. / N.T. /N.R.*.
*For further details, pls refer to the following page(s).
                          

  
  Per Lundmark
  ITCS Managing Director

Fay Wang
Lab Manager
Approved Signatory

  The test results exclusively relate to the samples under test sent by customer.
  The test report shall not be reproduced except in full, without the written approval of our laboratory.
 The test report is not to prove to the society, as well as import & export commodity inspection in China.
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1.Tests according to IOS-MAT-0079: AA-336472-8, 1.4 Quality (Q) requirements
Test Methods Requirements (Level 1) Test results

Maintainability,
 IOS-TM-
0012:AA-
392032-2
Assessment 
according to 
ISO 105-
A02:1993

Colour 
change 
minimum 3-4;
Colour 
change on 
light colours 
after coffee 
and red wine 
test: minimum
2-3; 

After cleaning

Ketchup 4-5

+

Oil 4-5
Coffee 4-5
Soiling cloth 4-5
Red wine 4-5

After polishing

Ketchup 4-5
Oil 4-5
Coffee 4-5
Soiling cloth 4-5
Red wine 4-5

Remark
Conditioning: Where necessary, the sample was conditioned and tested at a temperature of (23±2)°C and 
relative humidity of (50±5)%  as specified in the requirements of EN ISO 2419:2012 (leather).
Key to grey scale ISO 105-A02 and ISO 105-A03:
5 - No change in appearance
4 - Slight change in appearance
3 - Moderate change in appearance
2 - Marked change in appearance
1 -Very marked change in appearance

-------------------------------------------------------------End of Report-------------------------------------------------------------
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